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£58.500 MHz £93.000 MHz 30.000 kHz £98,93871 MHz -38.87 dém -25.87 dB 716,000 MH= 716,100 MH2 30,000 kHz 716.00074 MHz 30.52 B 56 52 0B
599.000 MHz 709.000 MHz 100.000 kHz 702,04196 MHz 2.82 dBm -27.18 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -36.12 dBm -23.12 dB

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG322209B

LTE Band 12 / 10MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

SGL Count 100/100

Ref Level 30.00 dBm

Offset 11.55 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 30.00 dBm Offset 11.55 dg

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PARS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIF;‘IH PURIOUS INE_ABS F 20 C‘BH‘n‘P S
10 dem 10 dBm:
ods I _ .
u s
-10 dam I ‘I
SPURIOUS_LINE_ABS \ ‘
-20 dem J \ I
R |
30 dem ] n ‘\1
Lo e
-40 dem p——— ¥ 40 dem ¥ —
— ~
’Sg_gm\ -50 dem
-60 dBm -60 dBm: \
Start 690.0 MHz 3003 pts Stop 709.0 MHz | ([ Start 706.0 MRz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 698.88666 MHz -37.03 d&m -24.03 d& 706.000 MHz 716.000 MHz 100.000 kHz 714.06693 MHz 1.51 dbm -28.49 db
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99625 MHz -40.68 dbm -27.69 dB 716,000 MHz | 716,100 MHz 30,000 kHz 71603102 Wz -40.79 dBm -27.79 dB
599.000 MHz 709.000 MHz 100.000 kHz 701.69231 MHz 2.02 deém -27.91 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -37.19 dbm -24.19 dB
i i 1 )
Date: 15.APR.2023 13:55:08 Date: 1

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG322209B

Conducted Spurious Emission

LTE Band 12 / 1.4MHz
Lowest Channel / QPSK Middle Channel / QPSK

Ref Level 0.00 dém  Offset 11.55dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,55 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Twrk PARS Limit l‘thnrk (33
SPURIOUS INE_ABS PABS .10 aﬁ[_h»- SPURIOUS INE_ABS
LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
40 dBm
F e s W I S—— MMMWW
b L) it gy
-50 dBm
-y
70 dB =70 dBm
-80 dB -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz

Spurious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 641.62866 MHz -57.93 dBm -44.93 dB 30.000 MHz 690.000 MHz 100.000 kHz 622.78009 MHz -58.17 dBm -45.17 dB
725,000 MHz 1.000 GHz 100.000 kHz 979.12879 MHz =57.45 dBm -44,45 dB 725,000 MHz 1,000 GHz 100.000 kHz 953.58344 MHz -56.99 dBm -43,99 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -46.01 dBm -33.01 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41465 GHz -46.57 dBm -33.57 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89876 GHz -42.29 dBm -29.29 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98475 GHz -42,28 dBm -29.28 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.92377 GHz -42,40 dBm -29.40 db 7.000 GHz 9,000 GHz 1.000 MHz 8.02677 GHz -42.42 dBm -20,42 d&
( It J ] ( )| ) ]

: 15.APR.2023 1

Highest Channel / QPSK

1
Ref Level 0.00 dém  Offset 11.55 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
10 aéu_e PURIOUS ) INE_ABS PABS
| SPURIOUS_LINE_ABS
-20 dBém
-30 dém
-40 dBm
v ot o nemamuataa PR R WIS,
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 624.72994 MHz -58.10 dBm -45.10 d8
725.000 MHz 1,000 GHz 100.000 kHz 938.33621 MHz -57.38 dém -44.38 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -46.33 dBm -33.33 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.,98325 GHz -42.27 dBm -29.27 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.72657 GHz -42.47 dBm -29.47 d&
i
JL J

TEL : 886-3-327-3456 Page Number 1 A4-18 of 22
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG322209B

LTE Band 12 / 3MHz

Lowest Channel /| QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm  Offset 11.55 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 11,55 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS_
-20 dBr 20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
. ~ - R g | P W N . st i I | i
-50 derr -50 dBm
—y —
70 dB 70 dBm
80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz | || Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 644.57841 MHz -58.28 dBm -45.28 dB 30.000 MHz 690.000 MHz 100.000 kHz 627.97970 MHz -£8.07 dBm -45.07 dB
725,000 MHz 1.000 GHz 100.000 kHz 958.58251 MHz -57.35 dBm -44,35 dB 725,000 MHz 1.000 GHz 100.000 kHz 927.093810 MHz -57.47 dBm -44.47 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -46.25 dBm -33.25 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -45.20 dBm -32.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95276 GHz -42.16 dBm -29.16 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.89676 GHz -42.29 dBm -20.20 d&
7.000 GHz 9,000 GHz 1.000 MHz 7.72107 GHz -42,40 dBm -29.40 db 7.000 GHz 9,000 GHz 1.000 MHz 8.92427 GHz -42.38 dBm -20.38 di
_— —_—
)i 2 )i w
L JL ) L L J
D 15.2PR.2023 1 3 15.APR.2023 14:01:18
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.55 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
. e | IR U S
-50 dBém
o
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 623.02007 MHz -57.88 dBém -44.88 dB
725.000 MHz 1.000 GHz 100.000 kHz 953,88338 MHz -57.39 dem -44.39 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.96626 GHz -46.68 dbm -33.68 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.94626 GHz -42.40 dBm -29.40 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.92077 GHz -42,30 dBm -29.30 d&
i
JL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG322209B

LTE Band 12 / 5MHz

Lowest Channel /| QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm Offset 11.55dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.55 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURTOUS_LINE_ABS | SPURT _LINE_ABS_
-20 der -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
. i s W A VP . e PRI R R
-50 derr -50 dBm
vy Y
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 635.07916 MHz -57.85 dBm -44.85 dB 30.000 MHz 690.000 MHz 100.000 kHz 636.32907 MHz -57.95 dBm -44,95 dB
725,000 MHz 1.000 GHz 100.000 kHz 956.58289 MHz =-57.60 dBm -44,60 dB 725,000 MHz 1,000 GHz 100.000 kHz 942 03554 MHz -57.18 dBm -44,18 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -46.52 dBm -33.52 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41065 GHz -45.96 dBm -32.96 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95176 GHz -42.27 dBm -29.27 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93976 GHz -42,33 dBm -29.33 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.70857 GHz -42,42 dBm -29.42 db 7.000 GHz 9,000 GHz 1.000 MHz 8.90427 GHz -42.30 dBm -20.30 de&
_— —_—
)i 2 )i w
L JL ) L L J
D 15.APR.2023 14:04:31 15.APR.2023 14:05:4
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.55 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
3 I A et
-50 dBém
"
alasund
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 628.47966 MHz -58.05 dBm -45.05 d8
725.000 MHz 1.000 GHz 100.000 kHz 957.68269 MHz -57.48 dem -44.48 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.42264 GHz -46.42 dbm -33.42 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.85539 GHz -42,28 dBm -29.28 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.92127 GHz -42.23 dBm -29.23 d&
i
JL J

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG322209B

LTE Band 12/ 10MHz

Lowest Channel /| QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm Offset 11.55dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.55 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURTOUS_LINE_ABS | SPURT _LINE_ABS_
-20 der -20 dBm
-30 dBm -30 dBm
-40 dBm — -40 dBm
. R oy i il et r IR IR DS S
-50 derr -50 dBm
» oy
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 613.43080 MHz -57.62 dBm -44.62 dB 30.000 MHz 690.000 MHz 100.000 kHz 635.27915 MHz -57.94 dBm -44,94 dB
725,000 MHz 1.000 GHz 100.000 kHz 936.03663 MHz =-57.35 dBm -44,35 dB 725,000 MHz 1,000 GHz 100.000 kHz 921.08935 MHz -57.27 dBm -44,27 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -46.44 dBm -33.44 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40615 GHz -45.48 dBm -32.48 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97725 GHz -42.24 dBm -29.24 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -42,33 dBm -29.33 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.22477 GHz -42,49 dBm -29.49 db 7.000 GHz 9,000 GHz 1.000 MHz 7.73007 GHz -42.49 dBm -20,49 dB
_— —_—
)i 2 )i w
L JL ) L L J
D 15.2PR.2023 1 15.APR.2023 1
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.55 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
. I s N P VP SR
-50 dBém
-
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz £91.43247 MHz -58.29 dém -45.20 dB
725.000 MHz 1.000 GHz 100.000 kHz 91144110 MHz -57.52 dem -44.52 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -45.99 dbm -32.99 dB
3,000 GHz 7.000 GHz 1.000 MHz 5,99375 GHz -42,33 dBém -29.33 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90277 GHz -42.22 dBém -29.22 d&
i
JL J

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT

Report No. : FG322209B

Frequency Stability
Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0014
40 Normal Voltage 0.0228
30 Normal Voltage 0.0198
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0014
0 Normal Voltage 0.0003
-10 Normal Voltage 0.0065 PASS
-20 Normal Voltage 0.0122
-30 Normal Voltage 0.0123
20 Maximum Voltage 0.0106
20 Normal Voltage 0.0014
20 Battery End Point 0.0066
Note:

1. Normal Voltage = 3.87 V. ; Battery End Point (BEP) = 3.60 V. ; Maximum Voltage = 4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number




ssanranas. FCC RADIO TEST REPORT Report No. : FG322209B

LTE Band 38

Peak-to-Average Ratio

Mode LTE Band 38 / 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.99 5.88 6.23 PASS
TEL : 886-3-327-3456 Page Number 1 A5-1 of 22

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

LTE Band 38 / 20MHz / QPSK

Report No. : FG322209B

LTE Band 38 / 20MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 13,15 db Ref Level 30.00 cbm  Offset 13,15 db
o At 3008 AQT 2ms ® RBW 20 MHz o At 3008 AQT 2ms ® RBW 20 MHz
TRG:IFP TRG:IFP
(@153 view (@153 view
S i
a. = = a. — \7.\ =
\\
00 - 00
1E4 A 1E4
\ 4
A
1E-04 1E-04
\ |
1€ \ 1€ T
CF 2.595 GHz Mean Pwr + 20.00 dB CF 2.595 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak |  Crest | 0% | 199 | 0a% | o0.01% | Mean | Peak |  crest | 10% | 1% | 010 | no1%e |
Trace 1 [ 20,93 dem 26,52 dbm 5.59 d8 2.41 0B 417 0B +.99 0B 5.36 08 Trace 1 | 19.92 dem 26,60 dBm 5.68 d8 2.99 d8 4.90 da 5.88 d8 5.38 08
— — —
J J | BERREEE I ) JL ] BRRRREE I
LTE Band 38 / 20MHz / 64QAM
Spectrum b
Ref Level 30.00 cbm  Offset 13,15 db
o At 3008 AQT 2ms ® RBW 20 MHz
TRG:IFP
(@153 view
S
0, et
B B
0.0 9
X =
1E- x -
\ b
X
1E-04 !
\
1€ t
CF 2.595 GHz Mean Pwr + 20.00 dB
Ci y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 | 18,67 dbm 26,03 dBm 7.15 d8 3.04 0B 5.16 0B B 5.87 08
— —
)i J [

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG322209B

26dB Bandwidth

Mode LTE Band 38 : 26dB BW(MHz
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 479 | 483 | 973 | 963 | 1442 | 1445 | 19.06 | 18.94
Mode LTE Band 38 : 26dB BW(MHz)
BW 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM
Middle CH 4.82 9.69 14.15 18.70

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A5-3 of 22



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG322209B

LTE Band 38

Middle Channel / 5SMHz / QPSK Middle Channel / 5MHz / 16QAM

[m] [ml
Ref Level 30.00 cbm  Offset 13,15 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 13,16 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.45 dBm) ™M1[1] 13.15 dBm)
2. 1200 GHz 2.59697800 GHz
= ! 26.00 dB @ nd 26.00 dB
e Tl e, 4 785000008 i N . AN +azsananns i
T 541.9) BN § factor 538.2
a 7 o
74 /
-10 d 7 - -10 de o
\ y
20 d vy !f" . ALY I
A A o Y v .
Wikt VAN | S o
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,593302 GHz 14.45 dBm nd@ down 4.785 MHz M1 2.596978 GHz 13.15 dBm nd@ down 4,825 MHZ
T1 1 2,592502 GHz -11.15 dam nd8 26.00 dB T1 L 2.592552 GHz -12.72 dm nd8 26.00 dB
T2 1 2,597368 GHz -10.90 d8m Q factor 541.9 T2 1 2.597378 GHz -12.70 dém Q factor 538.2
L I 4 - [S JL 4 -

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 13,15 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 13,16 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.77 dBm)| ™M1[1] 15.00 dBm)
2.5927020 GHZ| 2.5993420 GHz
20 20 IS
Y, ndB 26.00 dB ndB 26.00 dB
w0 NS N |y B ey 9.730000000 MHz 104 - e AVALVATE V- AN 9.630000000 MHZ|
! Q factor \ 266.5 7 Q factor 269.3
od / | 0d
'_@ 12 |
-10 d - -- -10 de
/ \ |
20 df f 20 di
AT Ny T o L~
a0 ety i
-40 -40 d
50 d -50 di
-60 d 60 d
CF 2,595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,592702 GHz 15.77 dBm ndB_down 9.73 MHz M1 2.593342 GHz 15.00 dBm ndB_down 9,63 MHZ
TL 1 2,590185 GHz -9.65 dBm nd8 26.00 dB T1 L 2.550205 GHz -10.59 dBm nd8 26.00 dB
T2 1 2,599915 GHz -10.44 dam qQ factor 266.5 T2 1 2.599835 GHz -11.81 dam qQ factor 269.3
L I 4 - [S JL 4 -

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 13,15 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 13,16 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 14.93 dBm) ™M1[1] 13.79 dBm)
2.5988660 GHz 2.5903850 GHZ]
20 M1 20 -
nda"y 26.00 dB ﬂl nd 26.00 dB
_— o A 1
» R ATV NS I e NS\ oy Py 14.416000000 MHz . A o B, A 14.446000000 MHZ
o 1 7 Qfacter | 180.3) n 7 7 “t'factor 179.3
od 1 0 d /
f ! ]
-1 d - -od ¥
! [\ b
I\
20 d 4 20 d [‘
. I ey L A \ 4 r .
a0 deg =7 of 7 AT
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,598866 GHz 14.93 dBm nd@ down 14.416 MH2 M1 2.590385 GHz 13.79 dBm nd@ down 14,446 MHZ
T1 1 2,587777 GHz -11.58 dBm nd8 26.00 dB T1 L 2,587927 GHz -13.59 dbm nd8 26,00 d8
T2 1 2,602193 GHz -10.57 dém Q factor 1B0.3 T2 1 2.602373 GHz -12.58 dém Q factor 179.3
L I 4 - [S JL 4 -

TEL:
FAX:

886-3-327-3456
886-3-328-4978

Page Number 1 A5-4 of 22



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG322209B

LTE Band 38

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

[m:] [ml
Ref Level 30.00 cbm  Offset 13,15 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 13,16 db = RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 0dE SWT 188 ps @ YBW  1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1.26 dBm)| ™M1[1] 13.60 dBm)
2.6004750 GHZ| 2.5069680 GHz
= ndB I 26.00 dB| @ T ndB 26.00 dB
A, . M n 19.061000000 MHz| " ﬁv 18.941000000 MHz
d i Sl A\ d ¢ f , o
o e Vv ?ﬁr"..mr»i WA 136.4) n =y, PO (f.‘ﬁ'.-.fM\: Yy 136.6
s / va . |
‘ ] 1
10 df 'J -10 o - -
J ] T
20d F 20d
| Py / L—
N TR, A bk T A 0 A ol N y
ot TR 30/dBm
-40 ds -40 di
50 d -50 di
&nd 60 d
CF 2,595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2.600475 GHz 13.26 dBm nd@ down 19.061 MHz M1 2.586968 GHz 13.60 dBm nd@ down 18,941 MHZ
TL 1 2,585529 GHz -13.10 dBm nd8 26.00 dB T1 L 2,58537 GHz -12.54 dam nd8 26.00 dB
T2 1 260459 GHz -12.78 dém Q factor 136.4 T2 1 2.604311 GHz -12.25 dam Q factor 136.6
L I 4 - [S JL 4 -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum
Ref Level 30.00 cbm  Offset 13,15 db = RBW 100 kHz Reflevel 30.00 dam  Offset 13.15 db & RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT e Att 30dE SWT 126 » VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
M1[1] 2.01 dBm)| ETEN] 15.15 dBm)
2.59633900 GHz 2.5059190 GHz]
= ndB 26.00 dB 20 ds ¥ ndp 26.00 dB
p Bu X o 4.815000000 MHz| R P A Sl WA [V TV AN 9.690000000 MH
o }* Sl B | QTactoP "-! 539.2) 10 da 7 Q factar \ 267.9
o4 T 0 dBm {
10dl | * 10 df 1
) i ¥ !
20 d — — <0 :
I i / VA VRPN
20403 T 20 dRm R
-4 d -40
-50d -50 di
60 d -60 dém
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre| X-value I Y-value | Function | Function Result | Type | Ret | Trc| X-value | Y-value | Function | Function Result |
M1 1 2,596339 GHz 12.01 dBm nd@ down 4.815 MHz M1 1 2.595010 GH2z 15.15 dBm ndB down 9.69 MHz
TL 1 2,592602 GHz -14,00 dam nd8 26.00 dB T1 1 2.590185 GHz -11.54 dgm nd@ 26.00 d&
T2 1 2,597418 GHz -13.69 dam Q factor 539.2 T2 1 2.599875 GHZ -10.64 dam Q factor 267.9
i )
L U ] - L )| J L]

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 13,15 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 13,16 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.11 dBm) ™M1[1] 13.10 dBm)
2.5908340 GHz 2.5950800 GHZ]
= nd 26.00 dB @ nd 26.00 dB
104 Bw 14.146000000 MHZ| 10 4 \ %\w 18.701000000 MHz
- Vv J\va,«'qw..mr"'~'“-~ﬂl 183.2 T i T A ISR AV L NP 138.8
o f . o 3 \
\ } , 1
-10 df -10 " ]
i /
204 i 20
- i
a0 e fms = 30
e v - RV AP [~ A N
Y, Wil el Ty b A AL
-40 d -40'de
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2500834 GHz 12.11 dam nd8 down 14,145 MHz ML 2,50508 GHz 13.10 dam nd8 down 18,701 MHz
T1 1 2,587927 GHz -15.28 dbm nd8 26.00 dB T1 L 2.585609 GHz -13.59 dbm nd8 26.00 dB
T2 1 2,602073 GHz -13.94 dBm Q factor 183.2 T2 1 2.604311 GHz -11.84 ddm Q factor 138.8
L I 4 - [S JL 4 -

TEL:

FAX

886-3-327-3456
886-3-328-4978
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e% FCC RADIO TEST REPORT Report No. : FG322209B

SPORTON LAB.

Occupied Bandwidth

Mode LTE Band 38 : 99%0BW(MHz)
BW SMHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 4.51 4.48 9.01 9.03 | 13.46 | 13.43 | 17.90 | 17.78
Mode LTE Band 38 : 99%0BW(MHz)
BW 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM
Middle CH 4.52 9.01 13.40 17.82
Page Number 1 A5-6 of 22
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ssanranas. FCC RADIO TEST REPORT

Report No. : FG322209B

LTE Band 38

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

[m] [ml
Ref Level 30.00 cbm  Offset 13,15 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 13,16 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.01 dBm)
126200 GHZ,
= - @ 4476 MHz
o i A AW, 2 A A\ n A~
10d j‘ 104d = D
o | o |
| \ J
10 df - - -10 o -
/ ~ ]
- - - /
20 dBm— = = 20d
el . LR
v " B L Jw
a0 A — -
-40 d -40 d
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.596259 GHz 15.52 dam ML 2.503262 GHz 13.81 dsm
T1 1 2,5927522 GHz 10.26 dBm Oce Bw 4.505494505 MHz T1 L 25927622 GHz 8.42 dBm Oce Bw 4,475524476 MHz
T2 1 2.5972577 GHz 9.35 dam T2 1 2.5072378 GHz 7,95 dam
L I 4 [S JL 4 -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 13,15 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 13,16 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.04 dBm) ™M1[1]
- 2.5926820 GHz - 2.5956190 GHZ]
A Occ B - 9.010080011 MHz ¥ Occhw 9.030969031 MHZ
04 o e A P v Py 04 T P U Y e Rty Y
! \ / |
o : ' 0 df ‘f '\
/ | " J \
-10 df I -10 — T
| \ a - \
— 20 =
affeord MaNARY S h ,
-30 =
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2592682 GHz 17.04 dBm ML 2.505619 GHz 15.25 dam
T1 1 2,5905445 GHz 9.62 dBm Oce Bw 9.010985011 MHz T1 L 25005045 GHz 8.32 dBm Oce Bw 9.030969031 MHz
T2 1 2,5995554 GHz 10.35 dam T2 1 2.5995355 GHz 9.98 dam
L I 4 - [S JL 4 -

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum

Ref Level 30.00 dém  Offset 1315 dB & RBW 300 kHz

pectrum

Ref Level 20,00 dém  Offset 13.15 db & RBW 300 kHz

o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.58 dBm) ™M1[1] 13.05 dBm)
2.5961390 GHz 2.5977570 GHz]
20 - m . 13.456543457 MHz 20 Ak 13.426573427 MHz
Ll W AT Y N 1 A
w0 ] I frboar_al N i, = 0d il A
e i |¥ o / |
-10 d - -10 de JJ‘ “
J \ / )
\ 204 ! \
LA \ A / \
Vs ~ 1, \, A
W My 30 dorp . 'y o
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.596139 GHz 1458 dam ML 2.507757 GHz 13.85 dam
T1 1 25862667 GHz 9.10 dBm Oce Bw 13.456543457 MHz T1 L 2.5853167 GHz 8.24 dBm Oce Bw 13.426573427 MHz
T2 1 2.6017433 GHz 10.21 dam T2 1 2.5017433 GHz 7.42 dam
L I 4 [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT

Report No. : FG322209B

LTE Band 38

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

[m] [ml
Ref Level 30.00 cbm  Offset 13,15 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 13,16 db = RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.43 dBm) ™M1[1] 12.23 dBm)
- 2.5674880 GHz - 2.5889260 GHZ]
'-;‘ Occ B 17.902097902 MHz [ Occ B 17.782217782 MHz
4 aris reh L o, A p A
10 T f g v l 10 R T I e e
o d { 0 di
tod / ‘l 10 d I l.
iy e A = |
i AR A P e e J W
3P oA . e~
-40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.587488 GHz 13.43 dam ML 2588926 GHz 1223 dam
T1 1 2,586049 GHz 8.43 dBm Oce Bw 17.902087302 MHz T1 L 2.5860889 GHz 6.33 dBm Oce Bw 17.782217782 MHz
T2 1 2.603951 GHz 8.43 dam T2 1 2.5038711 GHz 6.95 dam
L I 4 [S JL 4 -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 13,15 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 13,16 db = RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.43 dBm) 98 dBm
9476000 GHz X.
= X Occ B 4.515424515 MHz @ 9.010989011 MHZ
d - A Yoty A I 4t T} N e e
10 -7 A A e 10 = ~ . - =
/ \
od \ 0 3
10 d - - -10 di -
/ |
204 \ 20d
/ \ s
-30 = -39, - 7 .
0, A o LAy ey L demti— AT,
e W W U Y <4 )
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,50476 GHz 13.43 dam ML 2,503941 GHz 13.98 dam
T1 1 2,5927522 GHz 7.78 dBm Oce Bw 4.515484515 MHz T1 L 2.5005245 GHz 6.69 dBm Oce Bw 9.010969011 MHz
T2 1 2.5972677 GHz 5.71 dam T2 1 2.5995355 GHz 7.53 darm
L I 4 - [S JL 4 -

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 13,15 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 13,16 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.02 dBm) ™M1[1] 11.77 dBm)
- 2.5984170 GHz - 2.5977170 GHz]
Od¢iBw 13.996605397 MHz [T 17.822177822 MHz
¥
) - R 2 p 1 X
w = MG Rt MEAL By v e 7 ATy e
JI l | iy l
od 0 d
10 df { \ 10 di [ |
R | . E -
\ | |
20d } 20d
) \ JJ
30 A [y f ha, ~ A -
5 oYY
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.598417 GHz 13.02 dam ML 2.507717 GHz 11.77 dam
T1 1 25862067 GHz 6.66 dBm Oce Bw 13.396603397 MHz T1 L 2,5860889 GHz 7.16 dBm Oce Bw 17.822177822 MHZ
T2 1 26016833 GHz 6.90 dam T2 1 2.5039111 GHz 7.16 dam
L I 4 [S JL 4 -

TEL : 886-3-327-3456

FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG322209B

Conducted Band Edge

LTE Band 38 / 5SMHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

|| Spectrum c%:

Ref Level 30.00 dBm  Offset 17.15 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 17.15 dB Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@1 AvgPwr [@1 avoPwr

Limit §heck PAES | SPURIGHEGLNEKARS_ PARS

20 dh’_{_ln BPURIOUS ) INE_ABS PABS 20 th‘.‘E SPURIQUS _LINE_ABS PA]

10 dBm JI”I 10 dBm i

o0de J L\. 0dBm j

-10 dem ] l \ -10 dBm [

SPURIOUS_LINE_ABS 20 dem I

-30 dBm dBm

=0 dem, i bl A

-50 dBm -50 dBm

-60 dBm -60 dem

Start 2.545 GHz 10005 pts Stop 2.575 GHz ] |[| Start 2.615 GHz 10005 pts Stop 2.645 GHz

Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2546 GHz 2.504 GHz 1.000 MHz 256287 GHz 37,07 dbm -i2.07 db 2,615 GHz 2.620 GHz 100.000 kHz 261967 GHz 20.47 dBm -9.53 d8
2.564 GHz 2.565 GHz 1.000 MHz 2554490 GHz -28.50 dBm -15.50 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62000 GHz -11.33 dBm -1.33d8
2565 GHz 2.560 GHz 1.000 MHz 256896 GHz -19.28 dém -9.28 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62104 GHz -17.63 dBm -7.63 dB
2.569 GHz 2.570 GHz 100,000 kHz 2.56999 GHz -12,48 dBm -2.45 dB 5 655 GHe 3 696 GH2 1.000 M2 2.69510 GHz 31.02 dBm 1502 dB
2.570 GHz 2.575 GHz 100,000 kHz 2.57032 GHz 21,06 dém -8.94 db 5.626 GHz 2.645 GHz 1.000 MHz 2.69807 GHz 37 B4 dBm 1264 B
—_
Y
I T =
Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Spectrum c%:

Ref Level 30.00 dBm  Offset 17.15 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 17.15 dB Mode Autg Sweep

SGL Count 100/100 SGL Count 100/100

@1 AvaPwr (@1 cvgPwr

Limit ¢heck PARS | SPURIGHE ClinEk

20 thJH BPURIOUS ) INE_ABS PABS 20 dkH‘n‘P sPURIO INE_ABS PASS

10 dBm 10 dém

o e [ Ml o 1

-10 dem ] [f 10 dem \l

SPURIOUS_LINE_ABS J 20 dBm [

-30 dBm v -30 dem

-40 dBm ! 40 dBm e ——

50 dem -50 dBm

-60 dBm 60 dBrm

Start 2.545 GHz 10005 pts Stop 2.575 GHz || start 2.615 GHz 10005 pts Stop 2.645 GHz

Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency |  PowerAbs | |
2,545 GHz 2.564 GHz 1.000 MHz 2,56385 GHz -35.06 dém -~10.06 dB 2.615 GHz 2.620 GHz 100,000 kiiz 261778 GHiz .56 dbm
2,564 GHz 2.565 GHz 1.000 MHz 2,56490 GHz -30.97 dém -17.97 d& 2 620 GH= 2,621 GHz 100,000 kHz 2 62001 GHe 2317 dBm
2.565 GHz 2.569 GHz 1.000 MHz 256898 GHz -22.86 dém -12.86 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62104 GHz -20.99 dem -10.99 d&
2,569 GHz 2.570 GHz 100,000 kHz 2.57000 GHz -24.84 dém -14.84 dBb 5 655 GHe 3 696 GH2 1,000 Mz 2.69506 GHz 31,65 dBm 1565 dB
2,570 GHz 2.575 GHz 100,000 kHz 2.57424 GHz 7.00 dém -23.00 dB .626 GHz 2.645 GHz 1.000 MHz 2.69807 GHz 35.48 dBm Zi0-48 B
]" T

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG322209B

LTE Band 38 / 5MHz / 16QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

m ] o
Spectrur mr)|| Spectrum 7
Ref Level 30.00 dBm  Offset 17.15 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 17.15 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 dh’_[_n-! BPURIOUS INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dém Jﬂl 10 dBm ]
ode ! \ 0 dem Jl
-10 dam ] I \ -10 dem j.
SPURIDUS_LINE_ABS 20 dém I
-30 dBm i 0 dem
-40 dBm i -
-50 dem -50 dBm
-60 dBm -60 dem
Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[ 'start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2.545 GHz 2.564 GHz 1.000 MHz 2.56304 GH2 -37.71 dém -12.71 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61966 GHz 19.97 dBm -10.03 dB
2.564 GHz 2.565 GHz 1.000 MHz 256494 GHz -28.04 dBm -15.94 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62000 GHz -11.23 dBm -1.23d8
2.565 GHz 2.569 GHz 1.000 MHz 2.56894 GHz - 18,67 dem 2.621 GHz 2.625 GHz 1.000 MHz 2.62111 GHz -18.19 dBm -8.19 dg
2.569 GHz 2.570 GHz 100,000 kHz 2.56995 GHz -13.51 dém 2,625 GHz 2.626 GHz 1,000 MHz 2.62505 GHz -31.00 dBm -19.00 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57033 GHz 20.45 dBm 2.626 GHz 2.645 GHz 1,000 MHz 262609 GHz -37.22 dBm -12.22 dB
]" T

i (|

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum mv:

Ref Level 20,00 dém Offset 17,15 db

Spectrur

Ref Level 30.00 dBm  Offset 17.15 dB
SGL Count 100/100

Mode Auto Sweep

Mode Auto Sweep

SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS | SPURIGHIECHMEKABS PABS
20 dh’_[_n-! BPURIOUS ) INE_ABS PABS 20 dh’_‘LllP SPURIOUS _LINE _ABS PAES
10 dBm 10 dBm
ode
-10 dBrm

SPURIDUS_LINE_ABS
-30 dem

]
.|

-40 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz ||| start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.564 GHz 1.000 MHz 2.56399 GHz -36.30 dBm -11.30 dB 2.615 GHz 2.620 GHz 100.000 kHz 2.61728 GHz 6.32 dBm -23.68 dB
2.564 GHz 2.565 GHz 1.000 MHz 2.56498 GHz -34.08 dBm -21.08 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62000 GHz -26.55 dBm -16.55 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56898 GHz -23.89 dBm -13.89 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62124 GHz -23.50 dBm -13.59 dB
2,569 GHz 2.570 GHz 100.000 kHz 2.57000 GHz -26.32 dBm -16.32 dB 2.625 GHz 2.626 GHz 1,000 MHz 2.62508 GHz ~34.00 dBm -21.90 dB
2,570 GHz 2.575 GHz 100,000 kHz 2.57284 GHz 6.47 dBm -23.53 dB .66 GHz 2.645 GHz 1.000 MHz 2.62611 GHz ~37.81 dbm “12.81 dB
Y
)i i )
Date: 15.APR.2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG322209B

LTE Band 38 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur |l Spectrum 7
Ref Level 30.00 dBm  Offset 17.15 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 17.15 db Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PARS
o0 dh’_uu sPURIOUS ) INE_ABS PASS 20 th‘n‘P' SPURIOUS _LINE_ABS PASS
10 dem fni 10 dBm ‘n1
0de k 0 dBm J ‘
-10 dem ] h -10 dBm l l
SPURIOUS_LINE_ABS w 20 dem I \ [
-30 dem i \ ﬁ 120 dem——: -
-40 dm : Ll A d
e ¥
-50 dBm -50 dBm
-60 dem -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz | (|l Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz £.504 GHz 1.000 tiHz 2.56400 GHz -40.42 dBm -15.42 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61964 GHz 19.05 dBm -10.95 dB
2.564 GHz 2.565 GHz 1.000 MHz 2.56470 GHz -34.46 dBm -21.46 d 2.620 GHz 2.621 GHz 100,000 kHz 2 62000 GHz 1516 dBm o 16 ds
2.565 GHz 2.569 GHz 1.000 MHz 256854 GHz -25.25 dBm -15.25 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62121 GHz -26.03 dBm -16.03 d&
2.569 GHz 2.570 GHz 100,000 kHz 2.56999 GHz -14.65 dBm -4.65 dB 5 655 GHe 2896 GHz 1,000 Mz 262504 GHz 37.13 B 24i3de
2.570 GHz 2.575 GHz 100,000 kHz 2.57034 GHz 19.13 dBm -10.87 dB 5.626 GHz 5845 GHz 1.000 MHz 562615 GHe —40.75 dBm 1579 db
Y
i i [ o
Dats

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] ] o
Spectrur Spectrum
Ref Level 30.00 dém  Offset 17.15 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 17.15 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_PURIolS LINE ABS PASS
10 dem 10 dém
ods f ™ SBm fn
-10 dam . (J 10 dem \\
SPURIDUS_LINE_ABS J 20 dBm L [
-30 dBm f"”‘“ ' -30 dBm -\‘
40 dBm e 40 dBm H P, |
50 dBm 50 dem
-60 dBm -50 dBm
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2.545 GHz £.504 GHz 1.000 tiHz 2:56397 GHz -37.64 dBm -12.64 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61803 GHz 5.44 dBm -24.56 dB
2.564 GHz 2.565 GHz 1.000 MHz 2.56490 GHz -34.49 dém -21.48 de 2.620 GHz 2.621 GHz 100.000 kHz 2,62003 GHz -29.14 dBm -19.14 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56899 GHz -24.36 dBm -14.36 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62109 GHz -27.78 dbm -17.78 db
2,569 GHz 2.570 GHz 100,000 kHz 2.56998 GHz -27.04 dém -17.04 dB 5 655 GHe 2896 GHz 1,000 Mz 262502 GHz 3717 dBm 2417 de
2,570 GHz 2,575 GHz 100,000 kHz 2,57078 GHz 5,18 dém -24.82 dB .626 GHz 5845 GHz 1.000 MHz 562601 GHe ~39°37 cbm “1457db
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2546 GHz £.500 GHz 1.000 MHz 2.56986 GHz =35,59 dbm -10.59 dB 2,610 GHz 2.620 GHz 100.000 kHz 261250 GHz 3.85 dBm -26.15 db
2.560 GHz 2.565 GHz 1.000 MHz 2.56486 GHz -29.41 dBm -16.41 db 2.620 GHz 2.621 GHz 200.000 kHz 2.62005 GHz -26.69 dBm -16.69 db
2,565 GHz 2.569 GHz 1.000 MHz 2.56890 GHz -25.60 dem -15.60 d& 2.621 GHz 2.625 GHz 1.000 MHz 2.62117 GHz -22.51 dBm -12.51 d&
2,569 GHz 2.570 GHz 200.000 kHz 2.56999 GHz -29.30 dém -19.30 dB 5 625 GH= 3,630 GH2 1.000 M2 2.69514 GHz 26,43 dBm 1343 dB
2,570 GHz 2.580 GHz 100,000 kHz 2.57942 GHz 4.41 dém -25.59 dB 2.630 GHz 2.645 GH2 1.000 MHz 2.63015 GHz 3459 dBm 989 da
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2546 GHz £.500 GHz 1.000 MHz 2.56952 GHz =35,87 dbm -10.87 dB 2,610 GHz 2.620 GHz 100.000 kHz 2.61066 GHz 3.32 dBm -26.68 db
2.560 GHz 2.565 GHz 1.000 MHz 2.56492 GHz -29.17 dBm -16.17 dB 2.620 GHz 2.621 GHz 200.000 kHz 2.62004 GHz -28.42 dBm -18.42 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56877 GHz -24.80 dem -14.60 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62105 GHz -25.37 dBm -15.37 d8
2,569 GHz 2.570 GHz 200.000 kHz 2.56997 GHz -27.27 dém -17.27 dB 5 625 GH= 3,630 GH2 1.000 M2 2.69515 GHz 53,49 dBm 16.49 dB
2,570 GHz 2.580 GHz 100,000 kHz 2.57151 GHz 3.16 dém -26.84 dB 2.630 GHz 2.645 GHz 1.000 MHz 2.63051 GHz 3810 dBm 1110 d8
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2.560 GHz 2.565 GHz 1.000 MHz 2.56487 GHz -31.25 dBm -16.25 db 2.620 GHz 2.621 GHz 200.000 kHz 2,62008 GHz -26.70 dBm -16.70 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56897 GHz -26.87 dem -16.67 d& 2.621 GHz 2.625 GHz 1.000 MHz 2.62111 GHz -26.60 dBm -16.60 d&
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2:545 GHz 2.555 GHz 1.000 MHz 2.55420 GHz -36.25 dém -11.25 d8 2.605 GHz 2.620 GHz 100.000 kHz 2.60885 GHz 2.70 dBm -27.30 dB
2.555 GHz 2.565 GHz 1.000 MHz 2.56453 GHz -30.02 dém -17.09 d& 2.620 GHz 2.621 GHz 300.000 kHz 2.62010 GHz -26.05 dBm -16.05 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56886 GHz -27.27 dém -17.27 d& 2.621 GHz 2.625 GHz 1.000 MHz 2.62111 GHz -24.60 dBm -14.60 d&
2,569 GHz 2.570 GHz 300.000 kHz 2.56999 GHz -29.54 dém -19.54 db 5 655 GHe 3 635 GH2 1.000 M2 3 69502 GHz 26,57 dBm 1557 dB
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Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2:545 GHz 2.555 GHz 1.000 MHz 2.55440 GHz -37.40 dBm -12.40 dB 2.605 GHz 2.620 GHz 100.000 kHz 2.60629 GHz 1.35 dBm -28.65 db
2.555 GHz 2.565 GHz 1.000 MHz 2.56440 GHz -20.82 dém -16.82 dB 2,620 GHz 2.621 GHz 300,000 kHz 2.62013 GHz -29.66 dBm -19.66 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56838 GHz -27.61 dém -17.61 dé 2,621 GHz 2.625 GHz 1,000 MHz 2,62100 GHz -27.68 dbm -17.68 dB
2.560 GHz 2.570 GHz 300.000 kHz 2.56997 GHz -29.37 dBm -19.37 dB 5 625 GH= 2635 GHz 1,000 MHz 3 69808 GHz 30,00 dBrm 1700 dB
2.570 GHz 2.585 GHz 100.000 kHz 2.58133 GHz 2.00 dBm -268.00 dB .635 GHz 2.645 GH2 1,000 MH2 2.63510 GHz 38.62 dBm -13.62 dB
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LTE Band 38 / 15MHz / 64QAM
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Spectrum

Spe

um

Ref Level 30.00 dBm  Offset 17.15 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 17.15 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PABS | SPURIGHEGHBEKARS_ Paks
20 th‘IH BPURIOUS ) INE_ABS PABS 20 dH‘\L.‘P' SPURIOUS _LINE_ABS PABS
10 dem 10 dBm
ode 0
‘ .r--m-\ ¥ o v,
-10 dem 1 H (|| -30 dem 1
SPURIDUS_LINE_ABS | J \ 0 dem h I
-30 dBm 0 dem
R M. \ f Ve a—
Pl 40 dBm P,
-50 dBm -50 dBm
-60 dBm -60 dem
Start 2.545 GHz 10005 pts Stop 2.585 GHz | |['start 2.605 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2546 GHz £.555 GHz 1.000 MHz 256481 GHz =38,24 dbm ci3.24 db 2,605 GHz 2.620 GHz 100.000 kHz 260733 GHz 0.81 dBm -29.19 db
2.555 GHz 2.565 GHz 1.000 MHz 2.56459 GHz -30.44 dBm -17.44 db 2.620 GHz 2.621 GHz 300.000 kHz 2,62009 GHz -31.61 dBm -21.61 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56879 GHz -27.85 dem -17.85 d& 2.621 GHz 2.625 GHz 1.000 MHz 2.62130 GHz -30.50 dBm -20.50 dB&
2,569 GHz 2.570 GHz 300.000 kHz 2.56998 GHz -30.04 dém -20.04 dB 5 655 GHe 3 635 GH2 1.000 M2 2.69536 GHz 32,94 dBm 19.94 db
2,570 GHz 2.585 GHz 100,000 kHz 2,58290 GHz 0.50 dém -29.50 dB 5635 GHz 2.645 GH2 1.000 MHz 5.63510 GHz 3572 dim S14.72 dB
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LTE Band 38 / 20MHz / QPSK
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2,545 GHz 2.550 GHz 1.000 MHz 2.54956 GHz -37.19 dém -12.19 dB 2.600 GHZ 2.620 GHz 100,000 kHz 2.60223 GHiz 1.06 dbm
2,550 GHz 2.565 GHz 1.000 MHz 2,56499 GHz -30.77 dém -17.77 dB 2.620 GHz 2,621 GHz 500,000 kHz 2 62023 GHe 27 14 dBm
2565 GHz 2.560 GHz 1.000 MHz 256866 GHz -28.25 dBm -18.25 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62111 GHz -25.56 dBm -15.56 d&
2,569 GHz 2.570 GHz 500.000 kHz 2.56993 GHz -28.14 dém -18.14 dB 5 625 GH= 3 640 GH2 1.000 M2 2.69874 GHz 5753 dbm 1453 dB
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2,545 GHz 2.550 GHz 1.000 MHz 2.54898 GHz -38.72 dem ~13.72 dB 2.600 GHz 2.620 GHz 100,000 kHz 2.60499 GHz 0.57 dbm
2,550 GHz 2.565 GHz 1.000 MHz 2.56441 GHz -31.48 dém -18.48 d& 2 620 GH= 2,621 GHz 500,000 kHz 2 62002 GHz 28,37 dbm
2,565 GHz 2.569 GHz 1.000 MHz 2.56892 GHz -29.33 dém -19.33 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62148 GHz -28.61 dbm -18.61 dB
2,569 GHz 2.570 GHz 500.000 kHz 2.56991 GHz -23.60 dém -19.60 dB 5 655 GHe 3 640 GH2 1.000 M2 369516 GHz 3057 dBrm S17.57 dB
2,570 GHz 2.590 GHz 100,000 kHz 2,58528 GHz 1,02 dBm -28.98 dB .640 GHz 2.645 GHz 1.000 MHz 2.64000 GHz 38,60 dBm -13.60 dB
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2546 GHz £.550 GHz 1.000 MHz 2.54981 GHz =35,21 dbm ci¢.21dB 2,600 GHz 2.620 GHz 100.000 kHz 2,60528 GHz -0.14 dBm -30.14 db
2.550 GHz 2.565 GHz 1.000 MHz 2.56482 GHz -31.,67 dm -18.67 db 2.620 GHz 2.621 GHz 500.000 kHz 2,62003 GHz -32.06 dBm -22.06 dB
2565 GHz 2.560 GHz 1.000 MHz 2.56884 GHz -30.05 dém -20.05 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62125 GHz -31.90 dem -21.90 d&
2,569 GHz 2.570 GHz 500.000 kHz 2.56997 GHz -30.89 dBm -20.89 dB 5 655 GHe 3 640 GH2 1,000 Mz 2.69537 GHz 33,32 dbm 20,32 dB
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30.000 MHz 1.000 GHz 1.000 MHz 957.09895 MHz -42.31 dBm -17.31de 30,000 MHz 1,000 GHz 1.000 MHz 943.52574 MHz -42.47 dém -17.47 d&
1.000 GHz 2,550 GHz 1.000 MHz 2.48976 GHz -41.12 dBm -16.12 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.50719 GHz -41.36 dBm -16.36 dB
2,640 GHz 3.000 GHz 1.000 MHz 2.85151 GHz -41.29 dBm -16.29 dB 2,640 GHz 3,000 GHz 1.000 MHz 2.94468 GHz -41,07 dBm -16.07 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -36.60 dBm -11.60 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -36.67 dBm -11.67 d&
7.000 GHz 10,000 GHz 1.000 MHz 8.90943 GHz -36,82 dBm -11.82 dB 7.000 GHz 10,000 GHz 1.000 MHz 8,02303 GHz -36,75 dBm -11.75 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.91876 GHz -35.33 dBm -10.33 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.80626 GHz -35.43 dBm -10.43 db
14.000 GHz 18.000 GHz 1.000 MHz 17.66579 GHz -28.88 dBm -3.88 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.65079 GHz -28,90 dBm -3.90 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00975 GHz -31.21 dBm -6.31 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.00075 GHz -31.08 dBm -6.08 dé
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20.000 MHz 1,000 GHz 1.000 MHz 876.14443 MHz -42.41 dBm -17.41 d&
1.000 GHz 2,550 GHz 1.000 MHz 2.46651 GHz -41.25 dBm -16.25 dB
2,640 GHz 3,000 GHz 1,000 MHz 2,97490 GHz -40,99 dBm -15.99 dB
3.000 GHz 7.000 GHz 1.000 MHz £.87730 GHz -36.63 dBm -11.63 d8
7.000 GHz 10,000 GHz 1.000 MHz 8.93143 GHz -36.89 dBm -11.89 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.91576 GHz -35.36 dBm -10.36 dB
14,000 GHz 18,000 GHz 1.000 MHz 1766079 GHz -28,80 dBm -3.80 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00075 GHz -30.86 dBm -5.86 d&
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